2901...E  Afrkz®  CYLINDER HEAD COVER

Y

CODE |  PART CODE |  DESCRIPTION (BN) | DESCRIPTION (CN) |Q@'TY| |  REMARKS
| lovi-oozss  lsoneaerexze Dt eexes) | s | 0 |
2 liorsoeo  Jowemmswocovk  lmgsgs o o | b
| 3 lwoasoo  loseronowsemw  lmgsggw [0 | ]




CODE| PART CODE DESCRIPTION (EN)  |DESCRIPTION (CN) |Q'TY| | REMARKS
| 1 [9111-060205  |BOLT, FLANGE(M6X20)  [ANfdk2migk ([ 3| |




2 19521-061007  |RETAINER(d6X & 10X 2) |#AFEIR (dEX d1 | 3
3 |12731-5020 TIMING SPROCKET 1E B AR 1
4 19111-060225  |BOLT, FLANGE (M6 X 22)  |/NAE: 2R (| 5
5 [11122-5020 SIDE  COVER, CYLINDER|“fT Sk 2 1
6 [9323-082001 INNER HEX| N 7S M [EAE LR | 2
7 113110-5020 PIPE, IMPORT AIR HEAE A A 1
8 [13131-5020 GASKET, TMPORT AIR HEA H 1
9 (33511-5020 SPARK PLUG (K6RTC) kA% 2€ (K6RTC) 1
10 [11110-5020 CYLINDER HEAD, ASSY ALk A A 1
11 [12914-5020 LOCK CLIP VALVE PR 8
12 12913-5020 UPPER SEAT, VALVE| S, 1 4% 4
13 |9811-320428  |SPRING(d3.2X »23X 42| 515 %E (3.2 | 4
14 [9913-061300  |DUST SITHE (66X O] 4
15 [12911-5020 IN. VALVE il 2
16 [12912-5020 EX. VALVE AT 2
17 [17611-5020 THERMOSTAT, ASSY A AR 1
18 19921-204300  |0-RING (43X 2) OfUPE (b 43X 2) 1
19 [17621-5020 COVER, THERMOSTAT LA T 1
20 [9111-060105  |BOLT, FLANGE M6X 10)  |[/NAEEZHER (| 1
21 [9111-060225  |BOLT, FLANGE (M6X22) |/NAEEZMHER (| 5
22 [17631-5020 WATER TEMPERATURE | 7K {5, 4% J&% 2% 1
23 [11123-5020 HEAD COVER, CAMSHAFT |/%%¢ % o5 1
24 [17641-5020 SWITCH, TEMPERATURE |A#HIXEHRH | 1

65



25 [9111-060105  |BOLT, FLANGE (M6 X 10)  [/NAVEZHER (| 1
26 [9211-080423  |BOLT (M8 X 42) ARSI RAE (M8 X | 2
27 19112-101903  |BOLT, FLANGE (M10X 190 |[/NAE2HE®R (| 4
28 19411-060603  |NUT (M6) EL] (M6) 1
29 19365-061707 BOLT ORIENTATION HE Uiy 25 MR AT 1
30 |9613-101400  |PIN, ORIENTATION(® 10 [5Ef745(d 10X 14| 2
31 [9223-160127  |PLUG, CHANNEL K W 52 2 1
32 [12814-5020 HOLDER, LEFT ARM I PR 1
33 [9113-080451  |BOLT, FLANGE (M8X45) |/NAEZHMER (| 4
34 |12812-5020 ARM , INTAKE HRREE 2
35 [12811-5020 ARM ASSY, EXHAUST AESIEE 1
36 |12815-5020 HOLDER, RIGHT ARM A P2 1
37 12813-5020 SHAFT, ARM P8 1
38 [12710-5020 CAMSHAFT ASSY ' e B A 1
39 Ik s I R 1 TE M il B
BEAE i 1

66



2903...E A& CYLINDER BODY

CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) |QTY| |  REMARKS
I R e G S N A I
I O 0 N N I N




9112-100803

BOLT, FLANGE (M10 X 80)

AT 2 1242 (M10 X 80)

9112-100703

BOLT , FLANGE (M10X70)

BT 2 18 (M10X 70)

11210-5020

CYLINDER BODY

LA LA

11221-5020

JOINT, IMPORT WATER

BE7K 3k

11222-5020

WASHER, CYLINDER BODY

L

— | = =] D] DO

68



2904...E HiBl/TEE

CRANKSHAFT/PISTON

12

11

CODE

PART CODE

DESCRIPTION (EN)

DESCRIPTION (CN)

Q TY

REMARKS

12200-5020

CRANKSHAFT ASSY

HEGPSYD

6307 GB/T276-94

BEARING 6307

VR Bk 7K6307

69



3 19565-230157 CIRCLIP($ 23X 1.5) CIEHI (923X 1. 5) 2
4 [12112-5020 PISTON PIN(d 13.5X $23X58) TR (0 13.5X $23X58)[ 1
5 [12121-5020 FIRSTLY RING H—IR 1
6 [12130-5020 PISTON RING FRURHEZ eSS 1
7 12122-5020 SECOND1Y RING B IR 1
8  [12311-5020 DRIVE GEAR, BALANCER (7=41T) P4 3 B (Z=41T) 1
9 [9691-401260 WOODRUFF _ KEY (4X5. 5X12. 6) e [ 4 (4 X 5. 5X12. 6) 1
10 {12721-5020 DRIVE GEAR, TIMING 1B E bR 1
11 19431-270907 NUT [HEESS 1
12 {12111-5020 PISTON I % 1
13
14
15
16
17
18
19
20
21
22
23
24

70



.E  “P#5#i  BALANCER SHAFT

CODE PART CODE DESCRIPTION (EN)
£ 2 (7=34T)
SECONDARY GEAR, BALANCER P B (Z=41T) -




12321-5020

BALANCER SHAFT

T

22

23

24

72



484k CRANKCASE (L)

7
16 18 17 19 24 24

CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) |[@'TY| |  REMARKS
RING (25X 47 X 13) I (25X 47 X 13) I
2 [6205N GB/T276-94  |BEARING 6205N Y Bl & 6205N o




3 ]11310-5020 CRANKCASE (LEFT) e FE R A 1
4 19911-354800 0IL SEAL (35X48X8) T3 (35 X48X8) 1
5 6204 GB/T276-94 BEARING 6204 VR ERHil 46204 2
6 16304 GB/T276-94 BEARING 6304 RIRHh 7K 6304 1
7 19611-121800 PIN, CRANKCASE ($ 12X18) JESIAE (b 12X 18) 2
8 [9412-161603 NUT, FLANGE (M16) i E B =S T R R (M16) 1
9 19511-163207 WASHER (16X 32X 2) HEE (d16X d32X2) 1
10 [9921-302800 0-RING ($28X3) OJE & (b 28X 3) 1
11 19921-301600 0-RING (& 16X3) OB (b 16X3) 1
12 |24811-5020 JOINT, FLANGE Rl = A 1
13 |9113-080321 BOLT, FLANGE (M8 X 32) 7N VS T RS (M8 X 32) 4
14 |24832-5020 REAR COVER, BEARING J K i 1
15 19921-306700 0-RING ($67X3) OJE B8 (b 67X3) 1
16 [9911-406200 OIL SEAL (40X 62X8) i (40X 62 X8) 1
17 16207 GB/T276-94 BEARING 6207 TR Bk 2K 6207 2
18 |24821-5020 SPACER, FLANGE FERENE 1
19 24912-5020 SUBULATE GEAR (Z=16T) HEViEe (Z=16T) 1
20 |9711-251507 SPACER, SUBULATE GEAR HE i e & 1 d25X $32X15
21 24131-5020 EXPORT SHAFT g H 1
22 19911-254000 OIL SEAL (25X40X7) W3 (25X 40X 7) 1
23 [9921-304650 0-RING ($46.5X3) OJFFE (d46.5X3) 1
24 19111-060225 BOLT, FLANGE (M6 X 22) 7N VS T RS (M6 X 22) 4
25  24831-5020 FRONT COVER, BEARING HI 2K 75 1
26  [16190-5020 VALVE , SUPPLY PR JE 1] 2HL A4 1
27 19811-050298 SPRING, VALVE PR I ] 550 35 1
28 19116-120121 BOLT, FLANGE (M12 X 12) N FHVE ZE T A (M12X12) 1
29 [9921-252700 0-RING ($27X2.5) OJFFE (27X 2.5) 1
30 [9111-060161 BOLT, FLANGE (M6 X 16) 7N VA S T RS (M6 X 16) 2
31 134610-5020 GEAR SHOW, ASSY B AR A 1

4



1
2 )
Y
i
!o
' R}
: 4

2z

CODE PART CODE DESCRIPTION (EN)
5 AR 048 X 90)
LA AL N




3 |9711-062001 SPACER, , WATER SEAL KENE 1
4 [9931-062500 WATER SEAL KE 1
5 |6001 GB/T276-94 BEARING 6001 Rk K 6001 1
6 [9911-152600 OIL SEAL (15X26XT7) (15X 26X 7) 1
7 16304 GB/T276-94 BEARING 6304 Rk 2K 6304 5
8 [9111-060855 BOLT, FLANGE (M6 X 85) 7S FAE S HNEAE (M6 X 85) 4
9 [9111-061151 BOLT, FLANGE (M6 X 115) NSV T REE M6 X115) | 4
10 19921-201000 0-RING ($10X2) OJZE (d 10X 2) 1
11 19513-101800 WASHER ($ 10X & 18X 1. 5) FEHT (10X 18X 1. 5) 1
12 {9111-100161 BOLT, FLANGE (M10 X 16) 7N SRR T RS (M10 X 16) 1
13 [9111-060955 BOLT, FLANGE (M6 X 95) 7S FRE A T AR (M6 X 95) 6
14 {11421-5020 0IL RULER BIRLIN 1
15 [11431-5020 JOINT, PIPE (b 11X d13X41) I 5 4 S 1
16 [9714-121400 BUSH, CLUTCH($ 12X ¢ 17X 14) R S AL B 1
17 16207 GB/T276-94 BEARING 6207 TRk AR 6207 1
18
19
20
21
22
23
24

76



2008...E 4&3iHL#HJ1  TRANSMISSION MECHANISM

g B 0D

v
op B
D EODR £

CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) |QTY| |  REMARKS
S I
{504 (2=301) I




3 |9716-242500 BUSH, CUPRUM (b 24 X ¢ 26 X 25) i (24X b 26X25) 2
4 124211-5020 GEAR, HIGH-SPEED (7Z=30T) R A (Z=30T) 2
5 [9511-243307 WASHER (24X & 33X 1) i (024X $33X 1) 2
6 [24251-5020 BUSH, GLIDE e 2
7 [24111-5020 SECONDARY SHAFT UG 1
8  [9511-26A500 WASHER (b 26X $ 35X 1) P (026X $35X1) 1
9 [24221-5020 GEAR, LOW _GEAR (Z=41T) KA 558 (Z=41T) 1
10 [24222-5020 BUSH, LOW GEAR (TSRS 1
11 19511-263500 WASHER (¢ 26X $35X2) e (b 26X d35X2) 1
12 [24241-5020 GEAR, SPEED-DOWN (7=21T) IR (Z=21T) 1
13 [9561-230107 CIRCLIP Gzl 1
14
15
16
17
18
19
20
21
22
23
24

78



2909. .

.E

f=BhHLA2

TRANSMISSION MECHANISM 2

5

\
\f

P,

o

l

P

w

\

\' ™
Aot

)

v

L,
¢

10

o

11

CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 19561-250107 CIRCLIP CIE4 1
2 124611-5020 GEAR, SLOWDOWN ( (7Z=45T)) JHGE 56 (7=45T) 1

79



3 |24151-5020 DRIVEN SHAFT Bl 1
4 124712-5020 HOLDER [i] 5 i 1
5 [9113-080321 BOLT, FLANGE (M8 X 32) 7N A TS (M8 X 32) 4
6 [6205N GB/T276-94 BEARING 6205N VR Bkl 2K 6205N 1
7 [9111-060225 BOLT, FLANGE (M6 X 22) 75 AV S TS (M6 X 22) 4
8  [24711-5020 HOLDER, BEARING B F AR 1
9 [24911-5020 SUBULATE GEAR (Z=16T) HEAFE (Z=16T) 1
10 19511-163207 WASHER (b 16X ¢ 32X 2) HE (16X $32X2) 1
11 19412-161603 NUT, FLANGE (M16) iy B S TR RE (ML6) 1
12
13
14
15
16
17
18
19
20
21
22
23

24

80



2910...E A #  SHIFT CAM

CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) |QTY| |  REMARKS
| U loiii-o60161  [BOLT.FLANGE (M6X16) e oexe) | 1 | | |
M (06X pl0x2) | 1 | |




3 19511-061903 WASHER (b 6X $ 19X 2) HE (d6X d19X2) 1
4 125341-5020 DRIVE GEAR, SHIFT Hrh ik sh ke 1
5 [9511-153601 WASHER (b 15X $ 36X 2) HE (015X $36X2) 1
6 [9616-032000 STRAIGHT PIN, SPRING S R AR (03X 9 2X20) 2
7 [25321-5020 PIN S 2
8  [25221-5020 SHIFT FORK 2 X2 1
9 [25211-5020 SHIFT FORK 1 X1 1
10 [9116-140261 BOLT, FLANGE (M14 X 26) 7N SRV A T RS (M14 X 26) 1
11 19811-100288 SPRING b 5 for 5 3 1 b1X ¢8(5h) X28
12 19031-450000 FRICTION BALL (SR4.5) ek SNk (SR4. 5) 1
13 1253105020 SHIFT CAM =859 1
14 19811-050158 SPRING JE% 1 $0.5X d4(5h) X15
15 [9617-052250 PIN ($5X22.5) YR A (b 5X22.5) 1
16 134631-5020 HOLDER, PIN fih £ € BT iR 1
17 19332-060801 SCREW (M6 X 8) DTS- IEET (M6 X 8) 1
18 19511-324001 WASHER ((d 32X $40X2)) HE (32X 40X 2) 1
19

20

21

22

23

24

82



2911...E  JWZE//KFE  OIL PUMP/WATER PUMP

CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) |QTY| |  REMARKS




3 |16131-5020 INSIDE GEAR N1 1
4 116141-5020 EXTERIOR GEAR HhEET 1
5 [9611-051300 PIN, ORIENTATION ( d5X13) ENE (d5X13) 2
6 [16111-5020 0IL PUMP BLOCK BN 1
7 [9512-102300 CUPRUM WASHER (10X ¢23X2) B (P 10X $23X2) 1
8  [9111-060205 BOLT, FLANGE (M6 20) 7S A NS (M6 X 20) 1
9 [16151-5020 MAIN SHAFT, OIL PUMP JH1 2 il 1
10 19611-041300 PIN, ORIENTATION ( $4X13) SEALE (94X13) 1
11 116321-5020 SECONDARY GEAR, OIL PUMP T ZE BN A 1
12 {17410-5020 IMPELLER 46 44 1
13 [9512-061200 CUPRUM WASHER ($6X ¢ 12X2) Bl (d6X d12X2) 1
14 {9414-060805 NUT, FLANGE _(M6) 1 2 1 w5 P A5 B (M6) 1
15 [9111-060505 BOLT, FLANGE (M6 X 50) 7N FA A T AR (M6 X 50) 1
16 [9111-060455 BOLT, FLANGE (M6 45) 7S FATE S HNEAE (M6 X 45) 2
17 [9111-060163 BOLT, FLANGE (M6 X 16) 7N T A (M6 X 16) 2
18 116170-5020 TRAY, OIL FILTER i Y8 P 2 A 1
19 [16181-5020 GASKET, OIL FILTER JEAR M 1
20 19611-041500 PIN, ORIENTATION ( $4X15) SENA (b4X15) 1
21

22

23

24

84



2912...E  REHEAL  MAGNETO

CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) |QTY| |  REMARKS
o R (116) I
| 2 losiiteszor  [msmR(elexessx2)  |mm(etexessxa | 1 | | |




3 19681-401450 KEY (4X4X14.5) S (4X4X14.5) 1
4 [32111-5020 MAGNETO ROTOR WAL T 1
5 [32112-5020 DRIVE GEAR RING EEINSEL 1
6 [32120-5020 MAGNETO STATOR 2 Bl 1
7 [9111-060301 BOLT, FLANGE (M6 X 30) 75 AV TS (M6 X 30) 3
8  [9111-060255 BOLT, FLANGE (M6 X 25) IS FHE S TH IR R (M6 X 25) 2
9 [32211-5020 LINE HOLDER 4k 1
10 19312-050801 SCREW (M5 X 8) kST BRET (M5 X 8) 1
11 19121-050121 BOLT, FLANGE (M5 X 12) S AE S TR (M5 X 12) 2
12 {11410-5020 MAGNETO SEAT ASSY 4 8 1] o Ju 2H A 1
13 [9911-253800 OIL SEAL (25X38XT1) i (25X 38X 7) 1
14 {9921-201300 0-RING (¢ 130X 2) 04 (d130X2) 1
15 [9921-251500 0-RING (& 15X 2. 5) 0%YPE (b 15X2.5) 1
16
17
18
19
20
21
22
23
24

86



2913...E  WATER PUMP/MAGNETO COVER/RECOIL STARTER

CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) |Q TY
s g (t6x29) | 4
s (6 x10) | 1




3 |17431-5020 COVER, WATER PUMP IKIE 5 1
4 |17441-5020 WASHER, WATER PUMP COVER KR 75 1
5 |9111-060305 BOLT, FLANGE (M6 30) 7S FATE S B (M6 X 30) 9
6 [9714-121000 BUSH, CLUTCH(& 12X ¢ 17X10) R & AR LA B 1
7 19222-250107 SOLID PIN (M2.5X10) —FREEAE (M2.5X10) 2
8  [11444-5020 PLUG, TIMING B L2 1
9 [11351-5020 MAGNETO COVER A A # 1
10 |9513-061200 ALUMINIUM WASHER R (D BX 012X 1. 5) 1
11 [32122-5020 ROPE F7 48 & 6%1400mm 1
12 |32123-5020 COIL SPRING gy e e i o 1
13 |32113-5020 HANDLE FHFW 1
14 |32114-5020 COVER, HANDLE F 55 1
15 |32115-5020 NESTING e 1
16 |32124-5020 STARTER PULLY EEHRIIR 1
17 |32116-5020 FRICTION PLATE LR AR 1
18 [32117-5020 PAWL B 1
19 [9111-060165 BOLT, FLANGE (M6X16) 7N IR AEM8*16 3
20 [32118-5020 SHEAVE DRUM Fhi B Eh A1t 1
21 [32119-5020 SPRING CLAMP PR 1
22 132121-5020 PAWL SPRING Eii 1
23 [9111-060205 BOLT, FLANGE (M6 X 20) INHHVE TR (M6 X 20) 1
24 |263740-5020 EBh &5 & A 1 i WTVEZ

88



2914...E J330HAHL  STARTING MOTOR

CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) |Q TY
9111—060285 BOLT, FLANGE (M6 X 28) N VRS2 THE A (M6 X 32)
|1 [oB/7 5787 Mex32 BOLT. FLANGE (M6 X 28) v AR (M6 X 28)




31100-5020

STARTING MOTOR, ASSY

22 Tk ik

31910-5020

OVERRIDING CLUTCH

LR S B A A K

JA 51 53k LR

fF

NoXN No ol BN I NepRN I BN SN IOCRE B WG]

—
o

—_
—_

—
N}

—_
w

—_
A

—_
(@)]

—
(@]

—
=3

—_
©0]

—
Ne)

20

21

22

23

90



2915...E  HEFK/HEEER

CHAIN/HOLDER, CHAIN

\Q
CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 112841-5020 CHAIN GUIDE BT 1
2 |12741-5020 CHAIN, TIMING T I 2% 1 WIEHE6 LT

91



12831-5020

TENSIONER PLATE

R IIAT

9325-060323

BOLT, HOLDER

WAL IR e

FK15

22

23

24

92



2916...E  FKES  TENSIONER

CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN)
A B B
| 2 liossoso20  fmxstowr  |mgimmmes




9811-100708

SPRING

i R i 2

d1X d7(Hk) XT70

9116-120121

HOLLOW BOLT (M12X12)

N FHE S RS (M12X12)

9011-101500

CUSHION RUBBER

BB (d10X d15X1.5)

9111-060285

BOLT, FLANGE (M6 X 28)

7N AV 2L TH B (M6 X 28)

(NI TS S

22

23

24

94



¥i4s  SHIFT COVER

CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) |QTY| |  REMARKS
|1 oot fsourrianceoiexie)  mptmeoexie | v | |
| 2 9521061007 [opRING mASHER(@6x 010x2)  |mmm(eexbioxn) | 1 | | |




3 [9511-061903 WASHER (d6X & 19X 2) HE (06X $19X2) 1
4 ]28641-5010 ROCKER ARM, SHIFT kA 1
5 19911-152600 OIL SEAL (15X26X7) M (15X 26X 7) 1
6 [25111-5020 COVER, SHIFT SHAFT Pkt it 5 1
7 |9113-061351 BOLT, FLANGE (M6 X 135) SRS TSRS M6X135) | 2
8 ]25121-5020 WASHER, SHIFT SHAFT 0 k2 il 2 1
9 9111-060285 BOLT, FLANGE (M6 X 28) 7N SR 2 TH IR AR (M6 X 28) 2
10 |25510-5020 SHIFT SHAFT, ASSY Horligh & 4 1
11 [9613-081000 PIN, ORIENTATION($8X10) JESrEE (8X10) 1
12
13
14
15
16
17
18
19
20
21
22
23
24

96



2918...E W% OIL PIPE

CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN)
|1 (9512710800 o msiR(o10x 018x1.5) |83 (910X 018X 1.5)
| 2 Jong-iooss botonoxze) |t onoxes




3 |16820-5020 0IL PIPE B, EX il EB 1
4 |9512-121800 CUPRUM WASHER (b 12X $18x1.5) | (412X 18X 1.5) !
5 |16830-5020 0IL PIPE, IN B E 1
6 [9119-120303 BOLT (M12 X 30) THE IR (M12 X 30) 2
7 |16810-5020 0IL PIPE A , EX A 1
8 [9119-120453 BOLT (M12 X 45) T IEAE (M12 X 45) 1
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

98



2919...E  AMlLMJEESE  OIL CLEANER

16510—5020 OIL CLEANER BILIHT TR 2 1
16521—5020 JOINT, OIL CLEANER BLI P8 TS F -_




2920. .

B BFEER

SEAT, STRAP COVER

3

4

7
CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 ]9111-060185 BOLT, FLANGE (M6 X 18) 7N Fa V22 T R (M6 X 18) 3
2 11441-5020 HOLDER %y o A 1

100



11333-5020

SEAL RING

Jrff i b

9332-061201

SCREW (M6 X 12)

PO+ FHEET (M6 X 12)

11442-5020

HOLDER, SHAFT SET (UPPER)

Xz ik e kL

11443-5020

HOLDER, SHAFT SET (UNDER)

Izl Al BE AR B

11340-5020

CVT_COVER, LEFT (UPPER)

Pawy sl N AN G

— = = o1 |~

21

22

23

24

101



2921...E XA

FIRSTLY SHEAVE

CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) |Q TY REMARKS
1 121513-5020 FAN, CVT CVTJRE 1
2 [21511-5020 DRIVE PLATE, CVT CVIEFNHE 1
3 |21530-5020 DRIVE GEAR, CVT CVT EBhEe A 1
4 [21521-5020 HOLDER, BELT WHEEL S 8 R AR 1
5 |21525-5020 WASHER, GLIDE W sEhEE 1t 6

102



6 [21522-5020 SPACER, DRIVE fEshEET 3
7 [21524-5020 SHAFT, ROLLER VR ATl 3
8  [21523-5020 WASHER, ROLLER TR 6
9 |21540-5020 HOLDER, SPRING 58 58 Ji ZH A 1
10 19541-134003 WASHER ey UhE 1
11 {9114-121603 BOLT, FLANGE (M12 X 160) 7NV T IR AR (M12X160)] 1
12 19113-060303 BOLT, FLANGE (M6 X 30) 7S AT S B (M6 X 30) 6
13 [9811-450651 SPRING, CVT CVT X Fhe [al fir 5 3 1
14 19431-321101 NUT [HEESS 1
15 [21514-5020 CLUTCH PLATE B 5 B Lo R 3
16 [9323-055505 PIN HHET 3
17 19411-050603 NUT, FLANGE _(M5) N AR L AU IERE (M5) 3
18
19
20
21
22
23
24

103



MBI A SECONDARY SHEAVE

CODE PART CODE DESCRIPTION (EN)
| 2 o108 lmsmr(essxesixn  |mmEessxesixy | oo | ]




3 |21560-5020 PLATE, RIGHT SIDE Ao i ZH A 1
4 9811-550978 TORSION SPRING i (5. 5X $68X97) 1
5 |21582-5020 CLUTCH CLAW =l 1
6 |9511-314501 WASHER (b 38X & 51X 2) B (P 38X $51X2) 1
7 [9561-300107 CIRCLIP ($30X1) CIEkE ($30X 1) 2
8 [9541-133003 WASHER (& 13X & 30X 12) S (13X 30X 12) 1
9 [9126-101003 BOLT (M10X100) BOLT (M10 X 100) 7N KRR (M10 X 100) 1
10 |21571-5020 BELT, CVT CVT 24t 1
11 [9312-041801 SCREW (M4 X 18) Jig I IRET (M4 X 18) 3
12 |21581-5020 GLOBE, TRANSITION bRk K 3
13 [21552-5020 SHAFT, GLIDE 15z il 1
14
15
16
17
18
19
20
21
22
23
24

105



2023...E [HE

COVER, BELT

3
1
O 0
O 4
CODE PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY REMARKS
1 19113-060323 BOLT, FLANGE (M6 X 32) 7N FA v 22 T R (M6 X 32) 17
2 [9711-071603 SPACER HE ($6.5X $8.5X16) | 17

106



11332-5020

CUSHION RUBBER, CVT COVER

o PR

11330-5020

CVT COVER, LEFT (LOWER)

Jeff i EARZAAT

107



